PARTS CHECKLIST
12-FOOT ANTENNA

DE

SCRIPTION

3" x 63" Mount Pipe

4" X 4
Turnbu
Polar

Square
ckle
'L' w/Saf

Mount

ety Cable

Weatherproof Housing

Nylon

Shim

Front Hub Plate
Back Hub Plate
Declination Assembly

Rib

Rib w/Azimuth Tube Brkt

Ring #
Ring #
Ring #
Ring #
Ring #

1
2
3
4
5

LNA Tube
Small Mesh
Large Mesh
Azimuth Tube
Azimuth Adjuster Assy. w/T-Bolt & Hdwr.

er

Silvatrim

't glip

'J' Clip

%" x 1%"Bolt

¥" x 1" Bolt

%" Nut

5/8" x 1%" Bolt
5/8" x 3%" Bolt
5/8" Lock Washer
5/8"™ Nut

5/16" x 1" Bolt
5/16" x 1-3/4" Bolt
5/16" Nut

5/16" Flat Wash
3/8" x 1" Bolt
3/8"™ Nut

3/8" Lock Washer

U-Bolt

QUANTITY PART #
Standard Mount:
1 62060
1 62070
1 62169
1 62152
1 62200
1 52110
Antenna Hub:
1 62100
1 62080
1 62081
Antennazs
7 62001
1 62017
8 €2030
8 62033
8 62036
8 62039
8 62040
1 62135
8 52050
8 52051
47" 62130
- 62120
= 52210
120 52150
500 52151
#2171-001 Hardware Package:
80 52175
5 52176
87 52177
2 52072
1 52179
3 52185
1 52073
16 52181
16 52018
32 52183
13 52019
4 52187
4 52188
4 52189
1 52186
Feedhorn:
1 (optional)

#62017 Azimuth Tube Brkt.

Polarotor I or II

Hardware Installed in Subassemblies

62081 Declination Assy.

62120 Azimuth Adjuster

62070 Mount

(2) 52018 5/16™ x 1-3/4" Bolt (1)

(3) 52019 5/16" Flatwasher

(2) 52020 5/16" Nyloc Nut

(1)

(1)
(2)

52090
52088
(Uss)
52092
52089

L"x15" Bolt
L'" Flatwasher (2)52213

1
i
1
3

(1)52126

(SAE)

' Lockwasher (1)52084

' Nut

(1)62125

"x3" Bolt
%" Flatwasher

(4) 5/8"x1%" Bolt




